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Durability Improvement of Girder-End Focusing on Mechanical Properties of Thermal Spray
Coatings
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Material Specimen ID E (MPa) v oy or 6o.2 (MPa) ou (MPa)

SUS304 SS1 191,000 0.268 285 667
SS2 192,000 0.267 287 676
SS3 196,000 0.272 285 665
SS4 193,000 0.269 286 661
SS5 192,000 0.258 286 662
Ave. 193,000 0.267 286 666

YS420 YSI 68,100 0.140 - 78
YS2 71,900 0.158 - 109
YS3 71,900 0.146 - 129
YS4 68,600 0.129 - 131
YSS5 68,900 0.138 - 116
Ave. 69,900 0.142 113

SS400 CS1 210,000 0.279 381 438
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Material Specimen ID E (MPa) v Gy(l\(;[rng"z oy (MPa) €uy €ut
SUS304 C-SS1 184,000 0.226 —402 - - -
C-SS2 198,000 0.236 —443 - - -
C-SS3 200,000 0.281 —452 - - -
C-SS4 197,000 0.282 -439 - - -
Ave. 195,000 0.256 —434 - - -
SUS304  C-SS+YSI 116,000 0.133 —407 —667 -0.0188 0.00961
with YS420 C-SS+YS2 120,000 0.158 -383 713 -0.0263  0.0145
C-SS+YS3 124,000 0.165 -389 715 -0.0216  0.0115
C-SS+YS4 122,000 0.164 -369 -697 —-0.0236  0.0126
C-SS+YS5 123,000 0.165 -387 —691 -0.0218 0.0114
Ave. 121,000 0.157 -387 —696 -0.0224 0.0119
YS420 C-SS+YS1 71,600 -592 -795
(Estimate) C-SS+YS2 63,100 =575 -866
C-SS+YS3 66,100 -594 -879
C-SS+YS4 59,500 -587 —838
C-SS+YS5 66,000 -589 —833

Ave. 65,300 —587 —842
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